Psst..!

Order all the Aprilia RSV4 1000 Racing Factory L E USA 2016 parts here:

All original and replacement parts for your Aprilia.

Take a look at our all our parts for the Aprilia RSV4 1000 Racing Factory L E USA 2016. In addition to the original Aprilia parts, PartsRepublik has also selected the best maintenance parts for your Aprilia RSV4 1000 Racing Factory L E USA 2016. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Aprilia RSV4 1000 Racing Factory L E USA 2016.
All original and replacement parts for your Aprilia RSV4   1000  Racing Factory L E USA 2016.

All original and replacement parts for your Aprilia.

Curious about all products for this motorcycle?

Have a look at the list of all parts available for this motorcycle. This list also includes maintenance items, fluids and accessories. These products cannot be found via the technical drawings, because they are not standard on the engine. Curious about what we can deliver for your motorcycle? Then click on the button below!

The exploded views:

Search and find all parts through the technical drawings

If you want to find the product easily and quickly, use the search bar. You can filter the technical drawings by means of the bar above. You can search here for the name of the drawing , but also for the underlying product names and article numbers .

Motor

Air box aprilia 2B001216 FILTER HOUSING BASE 2B001220 FILTER HOUSING COVER 2B001218 UPPER INTAKE 2B001217 AIR FILTER HOUSING SEAL 2B001072 AIR FILTER 2B001413 INTAKE HOSE LH 2B001412 INTAKE HOSE RH AP8152329 Phillips screw, SWP M5x20 2A000275 INJECTOR KIT COMPLETE 858807 UPPER FUEL RAIL AP8152329 Phillips screw, SWP M5x20 2B001481 FIXING BRACKET 858808 PIPE BLOW-BY CM002912 HOSE CLAMP CM001927 HOSE CLAMP 2B001219 AIR FILTER CLOSING GU30729330 AIR TEMP. SENSOR GU30027931 Gasket AP8150421 Self-tap screw 2,9x12 893752 RUBBER SPACER 2B001480 MOBILE SYSTEM TRUMPETS 893132 Screw 2B001507 COMPLETE LOWER INTAKE DUCT 893915 MAINTENANCE 893240 O-RING 56.82X2.62
CLUTCH aprilia 2A000634 CLUTCH DRUM 893774 WASHER 25.5X47X2.5 894794 SUPPORT ASSY. 893783 DRIVEN CLUTCH DISC 893784 ALUMINIUM CLUTCH DRUM 893940 CLUTCH PRESSURE PLATE 893941 Bearing 893777 CLUTCH SPRING 893778 SPRING SEAT 893779 HEX SOCKET SCREW M6 893780 DRIVING CLUTCH DISC 893942 CLUTCH DISC 893943 Spring 893944 SEAT JUDDER SPRING 893782 DRIVING CLUTCH DISC 899483 DRIVEN CLUTCH DISC 899601 PAWL CLUTCH 893767 Nut B044365 WASHER 31X44X0.9 893769 ROLLER CAGE 35X40X35.8 893770 SPACER 894821 OIL PUMP GEAR Z=39 893772 WASHER 58X25X8 B044474 BELLEVILLE SPRING SP.0.9
Clutch control aprilia 890923 CLUTCH LEVER CPL. 893926 CLUTCH LEVER 893927 SWITCH 893134 SWITCH 890982 CLUTCH CABLE AP9100519 Spring
Clutch cover aprilia 2A000572 Kupplungsdeckel 1A007273 Kupplungsdeckel 857429 SCREW W/FLANGE 857436 SCREW W/FLANGE AP8150429 CURVED SPRING WASHER 6X12 658830 CURVED SPRING WASHER 6X12 411209 Pin 857451 Gasket 857543 INSPECTION COVER 857078 O-ring 832029 PHASE/REVOLUTION SENSOR 6389915 PHASE/REVOLUTION SENSOR 122675 HEX SOCKET SCREW 974229 OIL LOAD PLUG AP8144424 O-RING 4075 B045225 10X14X10 ROLLER BEARING 857498 CLUTCH CONTROL SPINDLE 2A000033R CLUTCH CONTROL SPINDLE B045224 12X8X12 ROLLER BEARING 857127 GASKET RING 12X22 857461 CLUTCH LEVER RETURN SPRING 857314 CLUTCH CONTROL LEVER AP8152279 Screw w/ flange M6x20 B043542 CLUTCH CONTROL PIN BUSHING 857460 T BUSH 2A000573 OIL DIPSTICK 2A000632 SEAL RING (O-RING) 9X1.5
Cooling system aprilia B045753 Wasserkühler 2B003834 Wasserkühler 622055 Fan, cpl. 897775 WATER COOLER UPPER SUPPORT AP8152279 Screw w/ flange M6x20 893954 Cover CM269609 HOSE CLAMP AP8117033 Adhesive sponge 2B002204 THERMOSTAT-COOLER PIPE AP8101595 Hose clamp D10,1 856279 THERMOSTAT VALVE SET 75°C 2B002207 HOSE H2O AP8144033 THERMOSTAT-PUMP PIPE AP8102378 Hose clamp D11,3 AP8120030 RUBBER SPACER 858488 COOLER-PUMP PIPE CM269603 HOSE CLAMP 2B002208 THERMOSTAT-ENGINE PIPE AP8152272 Screw w/ flange M5x12 893224 HOSE CLAMP 893514 Screw 893823 Washer d4,5 893513 SPACER AP8150011 Washer 4,3x12x1 AP8150204 NUT M4 640485 temperatuurmeter 2B002203 ENGINE-MANIFOLD PIPE CM269606 HOSE CLAMP 856543 MANIFOLD AP8120952 FUEL PIPE 5.5X10 896544 FUEL PIPE 5.5X10 AP8104836 EXPANSION TANK PLUG 858908 EXPANSION TANK AP8221145 T BUSH AP8150015 Washer 6,6x18x1,6* AP8121728 T BUSH AP8121991 Bush AP8221150 CABLE-GUIDE 895450 Bush AP8144720 Hose AP8120573 STOP RING
Crankcases I aprilia 2A0002635 CARTER. PAIR 2A0007145 CARTER. PAIR 857087 STUD BOLT M10X126 897434 FLANGED NUT M10X1 857427 PIN M8X12 411209 Pin AP9100433 SCREW W/FLANGE M6X50 AP8152294 SCREW W/FLANGE M8X70 AP8152289 Screw w/ flange 857128 GASKET RING 30X47X7 AP8152003 HEX SOCKET SCREW M6X40 B045224 12X8X12 ROLLER BEARING 857090 MAINTENANCE 857208 WASHER 19 X 10.5 X 1.6 B046202 SCREW TB 4X12 TORX 2A000293 LUBRIFICATION SPRY AP8152292 SCREW W/FLANGE M8X50 857109 GASKET RING 17.12X2.62 AP8150285 HEX SOCKET SCREW M6X35 857127 GASKET RING 12X22 2A000295 Stud bolt 857496 SPECIAL NUT 857144 O-ring 897436 Bearing 897435 Bearing AP9150145 CHECK BEARING PLATE 974060 PLUG M16X1.5 AP8152166 SCREW M6X16 B045126 RELIEF VALVE AP8120965 O-RING 2018 2A000363 LUBRICATING JET 2A000569 LUBRICATION PIPE AP8152277 Screw w/ flange M6x12
Cylinder - Piston aprilia CM267702 PISTON ASSY "B" CM267701 PISTON ASSY "A" 2A000489 GUDGEON BUCKET 2A000450 STOP RING 2A000356 CYLINDER HEAD GASKET 899299 PISTON RING KDN5 MARK 857105 PISTON RING 857106 PISTON RING 857126 JOINT 857125 Gasket 872117 Screw w/ flange 874550 Screw w/ flange
Cylinder head - valves aprilia 2A000171 COMPLETE CYLINDER BIG HEAD 857035 STUD BOLT M10X171 857085 HEX SOCKET SCREW M6X45 857042 COPPER WASHER 411209 Pin 897434 FLANGED NUT M10X1 857208 WASHER 19 X 10.5 X 1.6 825597 Pin 11,8X10 2A000178 VALVE. IN 2A000236 EXAUST VALVE 436438 VALVE GASKET RING 2R000037 INTAKE VALVE SPRING KIT 2R000260 EXHAUST VALVE SPRING KIT 478895 Screw w/ flange 857024 VALVE HALF-CONE 855632 VALVE LIFTER BUCKET 857046 SPARK ARRESTER 857047 SPARK ARRESTER 857045 REED VALVE 857044 COVER REED VALVE 2A000337 SUCTION VALVE BUCKET TAPPET 857017 OIL SPRAYER PIPE 873097 O-ring 857016 ANGULAR UNION 1A003153 HEXAGONAL HEAD SCREW FLANGE 857083 O-ring 857048 SCREW M5X16
Drive shaft aprilia 2A000299LL DRIVE SHAFT LL 2A000299MM DRIVE SHAFT MM 2A000299NN DRIVE SHAFT NN 2A000299OO DRIVE SHAFT OO B045842CC NO DESCRIPTION AVAILABLE B045842DD CONNECTING ROD CPL. "DD" B045842BB CONNECTING ROD CPL. "BB" B045844 CONNECTING ROD SCREW B0445450B HALF BEARING OF THE CONNECTING ROD BLUE B0445450G HALF BEARING OF THE CONNECTING ROD YELLOW B0445450V HALF BEARING OF THE CONNECTING ROD GREEN 897478 WASHER 12X26.5X3 897478 WASHER 12X26.5X3 8571300G BUSHING HALF-SHELL. YELLOW 8571300N HALF-SHELL BLACK BUSHING 8571300V HALF-SHELL BUSHING CENTRAL GREEN 8571320G BUSHING HALF-SHELL. YELLOW 8571320N HALF-SHELL BUSHING CENTRAL BLACK 8571320V BEARING HALF-SHELL. GREEN 2D000049 CDI MAGNETO ASSY 2A000535 PRIMARY DRIVE GEAR B043204 RING NUT 857118 PHONIC WHEEL 857077 SPECIAL SCREW M8X24 897474 SPROCKET SPACER
Engine-Completing part-Lever aprilia AP8152279 Screw w/ flange M6x20 AP8120253 SPACER 852480 versnellingspook AP8224470 HEX SOCKET SCREW M6X20 898133 Bush AP8220177 O-RING 115 2B001549 SPROCKET COVER 2B001932 SPACER AP8152277 Screw w/ flange M6x12 CM2656025 ENGINE CPL. B043834 QUICK SHIFT DEVICE 898134 Bush 898463 SCREW M6X35 897594 GEAR CONTROL TIE ROD 897360 GEAR LEVER AP8121221 remhendelpen AP8120912 LEVER RUBBER AP8150431 LOW NUT M8 AP8150376 Washer 8,5x15x0,8 AP8150020 Washer 10,5x21x2* AP8144007 O-ring 11,11x1,78 884033 LEVER PIN AP8150462 CIRCLIP D9 899191 MICROSWITCH 858923 Chain guide
Exhaust pipe aprilia 2B001059 RH FRONT MANIFOLD 2B001060 LH FRONT MANIFOLD 436947 Nut 852090 EXHAUST PIPE GASKET AP8121170 Spring 2B001061 CENTRAL MANIFOLD 2D000152 LAMDA SENSOR 976521 HOSE CLAMP 2B001062 RH REAR MANIFOLD 2B001063 LH REAR MANIFOLD 2B001065 SILENCER 2B001067 EXHAUST PIPE HEAT PROT. 898385 TORX SCREW M6X10 254485 Clip M6 AP8150236 HEX SOCKET SCREW M8X35 AP8121199 Bush AP8144558 RUBBER SPACER AP8121455 SPACER BUSH AP8150018 Washer AP8150431 LOW NUT M8 2D000064 EXHAUST VALVE ACTUATOR 890928 HEAT PROTECTION AP8152281 Screw w/ flange M6x30 AP8134640 AIR BOX SPACER AP8121725 T BUSH AP8120223 RUBBER SPACER 840509 SPACER 2B001531 EXHAUST VALVE OPENING CABLE 2B001532 EXHAUST VALVE CLOSING CABLE
Flywheel cover aprilia AP8152272 Screw w/ flange M5x12 B046004 Bracket 2A000466 BLACK MAGNESIUM FLYWHEEL COVER 898268 GASKET RING 18X30X7 857176 O-ring 85746200XNB BLOW-BY OUTLET BLOW-BY 857048 SCREW M5X16 871094 Screw w/ flange 2A000034 SEAL WASHER 872117 Screw w/ flange 874550 Screw w/ flange 658830 CURVED SPRING WASHER 6X12 898269 CLEARANCE WASHER 006630 SNAP RING
Front cylinder timing system aprilia 2A0003285 Camshaft 2A0005075 Camshaft 857546 TIMING SYSTEM GEAR Z=44 857008 SCREW W/FLANGE M 8X10.3 1A003151 SCREW W/FLANGE M 8X10.3 897444 DRIVING CHAIN 2A000559 CHAIN GUIDE PLATE 857476 SPECIAL SCREW M6X18 857477 BUSHING 1A0047925 Spring 857094 SPECIAL SCREW M8 857096 WASHER 18.5X8.5X3.3 1A004784 TIE ROD 1A0047845 TIE ROD 857176 O-ring B045476 WASHER 15X6X2
Fuel vapour recover system aprilia AP8102678 CARBON FILTER AP8102520 HOSE CLAMP 890499 FUEL PIPE 8X13 856063 pipe SAE 30 d.12,7x6,35 AP8221150 CABLE-GUIDE AP8102239 Hose clamp 12,5x8 860138 VALVE AP8120446 Hose clip, green D11x6,6x1 AP8121267 CHOKE HOLD AP8102998 HOSE CLAMP D.9.5 856062 pipe SAE 30 d.11,11x4,8 AP8102764 White hose clip d.13x6 AP8221311 FAIRLEAD D18 AP8150044 HEX SOCKET SCREW M6X20 CM001901 HOSE CLAMP 894933 SPACER AP8152299 SELF-LOCKING NUT M6 828325 TEE UNION AP8121032 Bush AP8102688 HOSE CLAMP D.76 AP8102719 Hose clamp d.80,5 894901 CARBON FILTER SUPPORT 2B002148 SHED PIPE ASSEMBLY
Gear box - Gear assembly aprilia 2A000436 TRASMISSION SUPPORT 898634 BALL BEARING 25X62X17 898635 BALL BEARING 20X52X15 AP9150145 CHECK BEARING PLATE 857271 CHECK BEARING PLATE AP8152166 SCREW M6X16 857250 BALL BEARING 25X42X9 857175 Spring 2A000440 FORK SHAFT 857236 DRIVEN SHAFT 2A000551 NO DESCRIPTION AVAILABLE AT THE MOMENT 2A000283 1ST GEAR ON THE SEC. Z=39 857308 WASHER 30X40X1.5 857247 CLEARANCE WASHER 857248 CIRCLIP D30 857309 ROLLER CAGE 30X35X13 857233 ROLLER CAGE 24X28X13 857244 ROLLER CAGE 26X30X15.6 2A000287 5TH GEAR ON THE SEC. Z=31 2A000556 NO DESCRIPTION AVAILABLE AT THE MOMENT 2A000285 3RD GEAR ON THE SEC. Z=34 2A000284 2ND GEAR ON THE SEC. Z=33 2A000557 NO DESCRIPTION AVAILABLE AT THE MOMENT 2A000288 6TH GEAR ON THE SEC. Z=34 2A000286 4TH GEAR ON THE SEC. Z=31 857246 WASHER 24X35X1 857245 WASHER 20.1X33.5X2.5 2A000454R FORK 2A000558 FORK 898633 BALL BEARING 30X72X19 2A000453R FORK 857232 WASHER FOR SHAFTS 857234 CLEARANCE WASHER 2A000281 6TH GEAR ON THE SEC. Z=27 2A000280 5TH GEAR ON THE SEC. Z=23 2A000278 2ND GEAR ON THE SEC. Z=16 2A000554 3RD-4TH PINION GEAR Z=20/21 2A000552 PRIMARY GEAR SHAFT 857458 PRIMARY GEAR SHAFT 857251 SHIFT CAM 857123 INDEX WASHER 857274 INDEX ASSY. LEVER AP9150051 WASHER D6.3X18X1 AP9150006 SCREW W/FLANGE M6X15 2A000048 Spring 857253 GEAR SHAFT+SPRING CPL. AP8152318 SCREW W/FLANGE M10X35 890827 PINION Z=16 854909 BELLEVILLE SPRING 854951 T BUSH 857279 O-ring 857494 O-ring 857265 GEAR POSITION SENSOR AP8152280 Screw w/ flange M6x25 899599 THREADED PIN 898636 BALL BEARING 20X52X15 857260 FASTEN SPRING 2A000047 Spring GU98370616 HEX SOCKET SCREW M6X16 INOX 857427 PIN M8X12 B045224 12X8X12 ROLLER BEARING 857249 CAGE À ROULEAUX HK1512 AP8152287 Screw w/ flange M8x25
Head cover aprilia 2A000464 MAGNESIUM BLACK VALVE COVER 857071 SPECIAL SCREW 898410 DAMPER DRIFT 857084 HT COIL SHORT CABLE 857501 HT COIL LONG CABLE AP8152277 Screw w/ flange M6x12 897443 VALVE COVER GASKET 857043 Gasket 857074 Gasket B043807 SPARK PLUG NGK CR9EKB
Lubrication aprilia 2A000595 OIL STRAINER B046072 OR PACKING 24X2.5 - 80 FKM 2A000253 VALVE 2A0002535 VALVE 857176 O-ring 2A0003315 ?lwanne 1A0063195 ?lwanne 2A000576 SUMP GASKET 2A000311 SUMP GASKET 2A000576 SUMP GASKET 2A000276 O-ring 2A000540 OIL PUMP 857189 O-ring 857168 OIL FILTER UNION 857187 Oil filter 289731 Screw w/ flange M6x30 B016792 Screw w/ flange M6x30 658830 CURVED SPRING WASHER 6X12 AP8150429 CURVED SPRING WASHER 6X12 016335 Washer 641541 SENSOR 1D001138 SENSOR 2A000357 OIL INLET PIPE 857184 Cover 857147 GASKET OR 857176 O-ring 858808 PIPE BLOW-BY 277330 HEX SOCKET SCREW 709099 HEX SOCKET SCREW 85273R PUMP GEAR 857192 ROLLER 5X19.8 B044718 Conical threaded plug 006412 CIRCLIP AP8150044 HEX SOCKET SCREW M6X20 2A000358 RETAINER PLATE 2A000621 Schraube 1A003049 Schraube 857452 Gasket 013777 Washer
Oil radiator aprilia 2B000897 OIL COOLER AP8152280 Screw w/ flange M6x25 AP8221023 T BUSH AP8120030 RUBBER SPACER AP8152299 SELF-LOCKING NUT M6 AP8121428 CIRCLIP D8 858927 SPACER AP8102349 White hose clip D17,5x8 AP8106389 OIL PIPE 12X19 AP8152277 Screw w/ flange M6x12 2B001478 RADIATOR SUPPORT BRACKET AP8150137 HEX SOCKET SCREW 858489 PIPE AP8144008 O-RING 115 AP8201727 BLACK CABLE GUIDE 2B001806 OIL PIPE 2B002198 HOSE CLIP
Rear cylinder timing system aprilia 2A0003295 Camshaft 2A0005075 Camshaft 857546 TIMING SYSTEM GEAR Z=44 857008 SCREW W/FLANGE M 8X10.3 1A003151 SCREW W/FLANGE M 8X10.3 897444 DRIVING CHAIN 2A000559 CHAIN GUIDE PLATE 857476 SPECIAL SCREW M6X18 857477 BUSHING 1A0047925 Spring 857094 SPECIAL SCREW M8 857096 WASHER 18.5X8.5X3.3 1A004784 TIE ROD 1A0047845 TIE ROD 857176 O-ring
Secondary air aprilia 856631 PIPE 856632 PIPE 856630 PIPE CM001905 HOSE CLAMP CM002916 HOSE CLAMP CM225401 HOSE CLAMP 857181 SAS VALVE 858727 Bracket AP8121032 Bush AP8150137 HEX SOCKET SCREW
Throttle body aprilia 857303 FRONT THROTTLE BODY 857304 REAR THROTTLE BODY 857305 Union CM002903 HOSE CLAMP AP8152329 Phillips screw, SWP M5x20 6423025 AIR PRESSURE SENSOR 8946587505000 SENSOR 2B001484 DEPRESSION PIPE 2B001483 DEPRESSION PIPE 896567 SEC. SCREW 857306 HOSE CLAMP 896565 FUEL PIPE. CPL. ANT. 896566 FUEL PIPE. CPL. POST.
WATER PUMP aprilia B043823 WATER PUMP ASSY 2A000802 WATER PUMP ASSY CM269609 HOSE CLAMP 2B002201 OUTLET WATER PUMP PIPE 840893 HEX SOCKET SCREW M6X25 893968 WATER PUMP KIT B043231 WATER PUMP CAP

Frame

ABS Brake system aprilia B044589 FRONT BRAKE PIPE PUMP-HECU ABS B044591 FRONT BRAKE PIPE CLAMP-CLAMP B044590 FRONT BRAKE PIPE HECU ABS-CLAMP B044592 REAR BRAKE PIPE PUMP-HECU ABS B044593 REAR BRAKE PIPE HECU ABS-CLAMP B044760 ABS CONTROL UNIT B044588 ABS CONTROL UNIT AP8113004 Washer 10x14x1,6* 852702 OIL PIPE SCREW 2B001983 OIL PIPE SCREW B044594 DUAL BRAKE PIPE SCREW AP8221023 T BUSH AP8102381 CLIP M4 AP9100053 BUSH D.10-H.3.5 AP8706087 RUBBER SPACER AP8120223 RUBBER SPACER AP8152274 SCREW W/FLANGE M5X20 AP8152186 HEX SOCKET SCREW M6X12 AP8120030 RUBBER SPACER AP8121032 Bush AP8152043 HEX SOCKET SCREW M4X10 AP8150011 Washer 4,3x12x1 B044551 ABS CONTROL UNIT SUPPORT B045095 PROTECTION
Central body aprilia 858834 LH SIDE PANEL 890967 LH SIDE PANEL. CARB. 858833 RH SIDE PANEL 890966 RH SIDE PANEL. CARB. AP8117004 ADHESIVE SPONGE 15X8 890512 ADHESIVE SPONGE 15X8 AP8150500 HEX SOCKET SCREW M5X9 AP8102375 CLIP M5
Central stand aprilia 2B002302 NO DESCRIPTION AVAILABLE AT THE MOMENT AP8152318 SCREW W/FLANGE M10X35 AP8225369 HEX SOCKET SCREW 858941 Guard AP8152001 Low nut M10x1,25 AP8150292 CURVED SPRING WASHER 843213 T BUSH 893044 Lateral stand spring AP8221197 Lateral stand spring AP8221211 INTERNAL LATERAL STAND SPRING 893045 INTERNAL LATERAL STAND SPRING AP8102524 STAND SPRING PROTECTION AP8150311 SELF-LOCKING NUT M5 AP8152306 SELF-LOCKING NUT M5 AP8150012 Washer 5,3x10x1* AP8150248 Washer 5,5x15x1,6 AP8120876 Plug AP81278565 LATERAL STAND SWITCH
DECAL aprilia 2H000765 WINDSHIELD DECAL APRILIA 2H000766 NUMBERPLATE 2H000767 DECAL "APRILIA RACING" DX 2H000768 DECAL "APRILIA RACING" SX 2H000769 STRIP DECAL DX 2H001241 STICKER 2H001242 STICKER 2H000770 STRIP DECAL SX 2H000771 RH FUEL TANK DECAL "AP" 2H000772 LH FUEL TANK DECAL "AP" 2H000874 DECAL 54 WORLD TITLES 2H000775 TRANSFER CENTRE BLACK 2H000969 TRANSFER CENTRE BLACK 2H000970 TRANSFER CENTRE BLACK 2H000776 TRANSFER CENTRE BLACK 2H000777 FRONT FAIRING DECAL ITALIA 2H001030 LICENCE PLATE HOLDER DECAL 2H001243 LICENCE PLATE HOLDER DECAL 2H000779 RH LOWER STRIP DECAL 2H000971 RH LOWER STRIP DECAL 2H000972 LH LOWER STRIP DECAL 2H000780 LH LOWER STRIP DECAL 2H001035 RH FAIRING DECAL "RSV4 RF" 2H001036 LH FAIRING DECAL "RSV4 RF" 2H001037 RH FAIRING DECAL "A" 2H001038 LH FAIRING DECAL "A" 2H001427 FRAME DECAL RH "RIL" 2H000785 FRAME DECAL RH "RIL" 2H001427 FRAME DECAL RH "RIL" 2H001428 FRAME DECAL LH "RIL" 2H000786 FRAME DECAL LH "RIL" 2H001428 FRAME DECAL LH "RIL" 2H000791 STICKER "BE A RACER" 2H001039 RH FAIRING DECAL RED WITHE 2H001042 LH LOWERR FAIRING DECAL RED 2H001040 RH LOWER FAIRING DECAL RED 2H001041 RH LOWER FAIRING DECAL GREEN 2H001043 LH LOWERR FAIRING DECAL WHITE GREEN 2H000796 STICKER 2H000797 STICKER 2H000795 LH TAIL FAIRING STRIP DECAL 2H000794 RH TAIL FAIRING STRIP DECAL 2H000798 RIGHT TAIL FAIRING NUMBER PLATE DECAL 2H000799 LEFT TAIL FAIRING NUMBER PLATE DECAL 2H000800 SADDLE COVER DECAL "ITALIA" 2H000487 RH-LH DECAL BOSCH B045183 FRONT MUDGUARD DECAL APRILIA RACING 893102 FRONT MUDGUARD DECAL ABS B045094 TANK GUARD DECAL 2H001340 TANK GUARD DECAL 893819 NAME PLATE "APRILIA" 2H000910 NO DESCRIPTION AVAILABLE AT THE MOMENT 895352 DECALCO PARATACCO DX 895353 DECALCO PARATACCO SX
Duct aprilia 2B001540000XN6 FRONT FAIRING DX 2B001541000XN6 FRONT FAIRING SX AP8150444 SELF-TAPPING SCREW AP8102375 CLIP M5 896174 HEX SOCKET SCREW M5X12 2B001921 LH UPPER AIR DUCT 858818 LH LOWER AIR DUCT 858819 RH-LH GASKET 858926 LH LOWER SUPPORT AP8150450 WASHER FOR SHAFTS D5 2B001922 RH UPPER AIR DUCT 858907 RH LOWER AIR DUCT 858925 RH LOWER SUPPORT AP8120422 BLACK HOSE 98X2
Foot rests aprilia 858786 RH FRONT FOOTREST BRACKET AP8146862 FRONT FOOTREST. PAIR AP8134955 FOOTREST PIN CM228401 FOOTREST PIN AP8121224 Footrest return spring AP8120573 STOP RING GU05677730 SPRINGS FIXING PIN AP8146502 LH FRONT FOOTREST BRACKET AP8150540 Screw AP8224470 HEX SOCKET SCREW M6X20 658830 CURVED SPRING WASHER 6X12 858787 RH PROTECTION 858788 LH protection AP8150537 HEX SOCKET SCREW M6X12 894201 LH REAR FOOTREST GUARD CM228402 FOOTREST PIN AP8134451 FOOTREST PLATE AP8101861 Ball D6,35 AP8121133 COIL COMPRESS. SPRING AP8146616 REAR FOOTREST. RH 893996 REAR FOOTREST. RH CPL 893997 REAR FOOTREST. LH AP8150164 HEX SOCKET SCREW M8X45 AP8146617 REAR FOOTREST. LH
FRAME aprilia 8954606 FRAME 2B001123 STEERING BUSHINGS PAIR 858729 DOWEL 2B001451 LH -5 SWINGARM INSERT 2B001453 RH -5 INT. SWINGARM INSERT 2B001452 EXTERNAL SWINGARM INSERT RH -5 858717 FRONT INSERT 858718 RH SPACER AP8152410 SCREW W/FLANGE M10X55 AP8152481 SCREW W/FLANGE AP8150292 CURVED SPRING WASHER 858710 Bush 858714 REAR INSERT 2B001454 REAR INSERT POS. -5 AP8152398 SCREW W/FLANGE M10X80 AP8152301 Self-locking nut AP8152441 WASHER 10.5X25X4 AP8150107 HEX SOCKET SCREW M8X30 AP8152154 Washer 8,4X13X0,8 858712 Pin 2B001354 REAR ENGINE SUPPORT AP8102902 HEX THREADED INSERT 894027 Pin AP8150506 FLANGED NUT AP8152278 Screw w/ flange M6x16* 2B001525 FIXING BRACKET 858849 SADDLE SUPPORT 858903 HEADLIGHT SUPPORT CLAMP 858904 SUPPORT BRACKET AP8201755 Threaded rivet AP8150469 HEX SOCKET SCREW M10X30 AP8117033 Adhesive sponge AP8102544 THREADED RIVET M6 AP8104390 Threaded rivet AP8144707 Gasket
FRONT BRAKE CALIPER aprilia B044355 RH FRONT BRAKE CALIPER B044356 LH FRONT BRAKE CALIPER B044583 PADS PAIR AP8133824 AIR BLEED VALVE AP8113070 BLEED VALVE CAP 896576 Spring AP8152414 Screw w/ flange M10x55
Front fairing aprilia 2B001779 WINDSHIELD 581957 Screw 621914 Screw 895916 PLASTIC WASHER AP8220186 RUBBER SPACER AP8117033 Adhesive sponge AP8144564 RUBBER W/ INSERT M4 2B001544 LH REARVIEW MIRROR AP8121728 T BUSH 2B001543 RH REARVIEW MIRROR AP8150020 Washer 10,5x21x2* AP8150506 FLANGED NUT 2H000757000Z2 FRONT FAIRING 2H001238000XN2 Front fairing, black 858830 FRONT FAIRING LOWER LOCKUP 894057 HEADLIGHT COVERS 2B002876 RIGHT MIRROR COVER 2D000258 BLINKER R 2B002877 MIRROR COVER LEFT 2D000257 BLINKER L
Front fork Ohlins aprilia 897302 RH hub 854547 LH hub AP8123975 FRONT FORK REVISION KIT 893945 Spring AP8123977 PLUG CPL. AP8116071 FRONT FORK OIL 1 LT. 893966 RETURN SPRING 896944 FAIRLEAD B046203 SENSOR SUPPORT 859792 SENSOR ABS AP8152267 HEX SOCKET SCREW M5X12 AP8102386 HOSE CLAMP 155X2 AP8150064 Screw
Front lights aprilia 2D000116 HEADLIGHT 294353 LAMP H7 12V-55W 2B001778 HEADLIGHT COVERS AP8102375 CLIP M5 896174 HEX SOCKET SCREW M5X12 AP8121032 Bush B044778 HEADLIGHT PLUG AP8150509 SELF-TAP SCREW 5X14 2D000130 HEADLIGHT WIRING W/HARNESS 2D000203 HEADLIGHT WIRING W/HARNESS AP8120030 RUBBER SPACER AP8220283 RUBBER SPACER AP8224462 relais 12v / 30a
Front master cilinder aprilia AP8113598 PIL BRAKE TANK PLUG AP8113499 BRAKE OIL TANK B044584 Vorderradbremspumpe 2B004896 Vorderradbremspumpe AP8133664 FRONT BRAKE LEVER 893937 U-BOLT AP8213057 REAR BRAKE PUMP UNION AP8133666 LEVER PIN AP8127432 STOP SWITCH 890509 RUBBER PIPE AP8101595 Hose clamp D10,1 AP8150340 HEX SOCKET SCREW M6X12 AP8134383 OIL TANK PLATE AP8152137 HEX SOCKET SCREW M6X20 AP8120030 RUBBER SPACER AP8221023 T BUSH AP8150474 STAINLESS CAP NUT M6 658830 CURVED SPRING WASHER 6X12 AP8133502 AIR BLEED VALVE AP8113230 BLEED VALVE CAP B044585 FRONT MASTER CYL.CRADLE
Front mudguard-Pillar aprilia B046156 Vorderes Schutzblech 2B003404 Vorderes Schutzblech 2H000760000Z3 BLACK RIGHT LOWER FAIRING 858827 PILLAR 2H000761000Z3 BLACK LEFT LOWER FAIRING AP8150500 HEX SOCKET SCREW M5X9 AP8150376 Washer 8,5x15x0,8 895909 RH CLAMP AP8150500 HEX SOCKET SCREW M5X9 2B001812 LH CLAMP 896174 HEX SOCKET SCREW M5X12 AP8120622 FRONT DUST COVER RING AP8102375 CLIP M5 895915 HEX SOCKET SCREW 581957 Screw 621914 Screw 895916 PLASTIC WASHER B046190 FAIRLEAD AP8150158 Washer 4,3X9X0,8 AP8150204 NUT M4 AP8101890 BLACK HOSE D8 AP8144563 Rivet, male AP8144616 Rivet, female 2B001548 LH BAFFLE 2B001547 RH BAFFLE AP8102504 RUBBER SPACER AP8150450 WASHER FOR SHAFTS D5
FRONT WHEEL aprilia 897596 Front/rear tyre 120/70-17 M/C (58W) 2B002032 FRONT WHEEL 3.50X17" RED 893135 RH FRONT BRAKE DISC 893136 LH FRONT BRAKE DISC AP8110094 BEARING 25X47X12 AP8125843 INTERNAL SPACER 85263R FRONT WHEEL SPINDLE AP8125841 GASKET RING 30X47X7 AP8125728 FRONT RH WHE.OU.SPACER AP8152335 WHEEL SPINDLE NUT AP8152286 Screw w/ flange M8x20 AP8104728 TUBELESS TYRE VALVE 90° AP8125842 SNAP RING D47 AP8128189 PHONIC WHEEL
FUEL TANK aprilia 2H001237000Z1 FUEL TANK 2H000755000Z1 FUEL TANK. BLACK 2H000754000Z1 FUEL TANK. BLACK AP8161127 FIXING PIN 576836 Screw 893273 SPACER AP8120663 RUBBER SPACER AP8152273 Screw w/ flange M5x15 858886 LH SUPPORT B043925 FUEL PUMP CPL. AP8150538 HEX SOCKET SCREW M5X10 AP8102375 CLIP M5 AP8150505 HEX SOCKET SCREW M4X6 INOX AP8150255 Washer 5x20x1,5 B043929 FUEL FILLER CAP AND LOCK B043864 HEX SOCKET SCREW M5X14 AP8220366 RUBBER SPACER AP8144158 RUBBER SPACER AP8144565 NYLON WASHER 858884 FUEL PIPE 895959 BREATHER PIPE 894604 INCLINATION SENSOR 899068 FUEL LEVEL SENSOR B044550 MAINTENANCE AP8152339 Screw w/ flange M5x9 AP8104803 FUEL FILLER CAP GASKET AP8152246 Screw w/ flange M6x16 2B001203 INSERT AP8120965 O-RING 2018
Handlebar - Controls aprilia 893757 H.BARS ANTI.V WEIGHT 2B0011344 RIGHT HALF HANDLEBAR 2B0011334 LEFT HALF HANDLEBAR 896150 LH LIGHTS SELECTOR B045021 RH LIGHTS SELECTOR 899890 GAS TRASMISSION DELIVERY 899891 GAS TRASMISSION RETURN 856027 L.H. HAND GRIP AP8150543 SCREW M8X35 AP8150137 HEX SOCKET SCREW AP8221043 SPACER BUSH AP8118502 FRONT GAS LEVER U-BOLT AP8118492 CAP SCREW AP8118503 REAR GAS LEVER U-BOLT AP8120190 O-RING 3075 AP8118579 L.H. HAND GRIP GU05603331 THROTTLE CPL. 852398 GEARBOX SELECTOR CONTROL AP8152043 HEX SOCKET SCREW M4X10
Locks aprilia B043920 LOCK KIT AP8140711 "Aprilia" key with transpo. B043929 FUEL FILLER CAP AND LOCK AP8102913 PASS.SADDLE CONNECTING PLATE 858955 LOCK CABLE AP8104719 SEAT LOCK WITH KEY 858580 MAIN SWITCH - STEERING LOCK AP8221129 Bush AP8150285 HEX SOCKET SCREW M6X35 AP8104803 FUEL FILLER CAP GASKET AP8134948 PLATE AP8102523 Lock nut M22x1,5 AP8150236 HEX SOCKET SCREW M8X35 AP8152238 SHEAR RIVET M8X28 AP8150017 Washer 8,4x16x1,6 AP8152154 Washer 8,4X13X0,8 AP8121475 FAIRLEAD AP8121096 T BUSH 8.2X12X4
Pad
Pad
aprilia CM228057 PAD 3.15 CM228042 PAD 2.77 CM228041 PAD 2.75 CM228040 PAD 2.72 CM228039 PAD 2.70 CM228038 PAD 2.67 CM228037 PAD 2.65 CM228036 PAD 2.62 CM228035 PAD 2.60 CM228034 PAD 2.57 CM228033 PAD 2.55 CM228032 PAD 2.52 CM228043 PAD 2.80 CM228044 PAD 2.82 CM228045 PAD 2.85 CM228056 PAD 3.12 CM228055 PAD 3.10 CM228054 PAD 3.07 CM228053 PAD 3.05 CM228052 PAD 3.02 CM228051 PAD 3 CM228050 PAD 2.97 CM228049 PAD 2.95 CM228048 PAD 2.92 CM228047 PAD 2.90 CM228046 PAD 2.87 CM228031 PAD 2.50 CM228030 PAD 2.47 CM228015 PAD 2.10 CM228014 PAD 2.07 CM228013 PAD 2.05 CM228012 PAD 2.02 CM228011 PAD 2 CM228010 PAD 1.97 CM228009 PAD 1.95 CM228008 PAD 1.92 CM228007 PAD 1.90 CM228006 PAD 1.87 CM228004 PAD 1.82 CM228016 PAD 2.12 CM228017 PAD 2.15 CM228018 PAD 2.17 CM228029 PAD 2.45 CM228028 PAD 2.42 CM228027 PAD 2.40 CM228026 PAD 2.37 CM228025 PAD 2.35 CM228024 PAD 2.32 CM228023 PAD 2.30 CM228022 PAD 2.27 CM228021 PAD 2.25 CM228020 PAD 2.22 CM228019 PAD 2.20 CM228002 PAD 1.77
Plate set / Various aprilia 2Q000086 NO DESCRIPTION AVAILABLE AT THE MOMENT 894056 TOOLKIT
Rear body aprilia 858836 SADDLE SUPP.LOWER LOCKUP AP8150204 NUT M4 AP8121184 SCREW M4X14 AP8152302 Screw w/ flange M5x12 AP8150538 HEX SOCKET SCREW M5X10 AP8102375 CLIP M5 AP8102381 CLIP M4 AP8150158 Washer 4,3X9X0,8 AP8112600 RUBBER SPACER 2H000763000XN2 LEFT TAIL FAIRING 2H001240000XN2 LH rear fairing, black 2H001239000XN2 RH rear fairing, black 2H000762000XN2 RIGHT TAIL FAIRING AP8152329 Phillips screw, SWP M5x20 AP8152299 SELF-LOCKING NUT M6 AP8150413 Self-tap screw 3,9x14 2B001552 NUMBER PLATE HOLDER 897482 NUMBER PLATE HOLDER 894657 Cover 270361 Screw 575249 Screw AP8112916 REAR REFLECTOR 893108 NET PANEL (R) 893109 NET PANEL (L) 2H000764000XN2 BLACK P. SEAT COVER WITH DECAL 893112 Cushion 858838 SADDLE COVER BASE AP8220238 RUBBER SPACER AP8150413 Self-tap screw 3,9x14 AP8150450 WASHER FOR SHAFTS D5 AP8120592 Washer AP8150421 Self-tap screw 2,9x12 AP8144565 NYLON WASHER AP8152043 HEX SOCKET SCREW M4X10 AP8150158 Washer 4,3X9X0,8 893259 Pin AP8152267 HEX SOCKET SCREW M5X12 AP8152299 SELF-LOCKING NUT M6 894566 T BUSH 894900 Extension AP8127098 NUMBER-PLATE LIGHT 85256R NUMBER-PLATE LIGHT AP8117258 VIBRATION-DAMPING RUBBER AP8152306 SELF-LOCKING NUT M5 AP8134783 REFLECTOR SUPPORT AP8224164 Rear reflector, red AP8149034 NUMBER PLATE SUPPORT AP8152108 HEX SOCKET SCREW AP8152181 WASHER 6.4X15X1 894899 MAINTENANCE
REAR BRAKE CALIPER aprilia 898486 rem supp. plaat pin 859792 SENSOR ABS B044357 REAR BRAKE CALIPER 893969 PADS PAIR AP8113752 PIN+SPLIT PIN AP8113753 AIR BLEED VALVE AP8113070 BLEED VALVE CAP AP8152279 Screw w/ flange M6x20 858791 REAR BRAKE HOSE SUPPORT 896896 steun remklauw achter AP8221349 T BUSH AP8152298 Screw w/ flange M5x16 AP8152286 Screw w/ flange M8x20
Rear electrical system aprilia 639792 BATTERY 12V-12AH B044640 RELAY BATTERY WIRING 895701 TERMINAL CAP 2D000158 EARTH CABLE CM225730 FUSE 30A 1D001697R Starterrelais 582690 Starterrelais 895481 INJECTION RELAY 12V-40W 896715 RELAY RUBBER CM225605 Fuse 5a CM225607 Fuse 7,5A CM225615 FUSE 15A 858212 RUBBER FUSE BOX 2D000061 MAIN WIRING HARNESS 860744 HOSE CLAMP AP8120416 BLACK HOSE 178X4 AP8102386 HOSE CLAMP 155X2 AP8120657 HOSE CLAMP CM225715 FUSE 15A 2D000010 CABLAGGIO BLUEDASH
REAR MASTER CYLINDER aprilia 893933 RUBBER BELLOWS 020006 Nut 898694 PUSH ROD SET 898695 Plug 858785 REAR BRAKE LEVER AP8121221 remhendelpen AP8120912 LEVER RUBBER AP8144007 O-ring 11,11x1,78 859946 FIXING PIN AP8121223 LEVER PIN 884033 LEVER PIN 893138 Spring B044586 REAR MASTER CYLINDER AP8120822 SILENT BLOCK. SPRING AP8150462 CIRCLIP D9 AP8112996 MICROSWITCH AP8224470 HEX SOCKET SCREW M6X20
Rear mudguard aprilia 858782 REAR MUDGUARD 890969 REAR MUDGUARD. CARB. AP8152137 HEX SOCKET SCREW M6X20 AP8150182 CURVED SPRING WASHER AP8150179 Washer 6,6x18x1,6*
REAR WHEEL aprilia 897367 Rear tyre 200/55-17 M/C 2B002033 REAR WHEEL. RED 896358 CHAIN CPL CONN.LINK CM224906 CHAIN RING Z=41 2B002611 Cushion B045033 Pin B043317 FLEXIBLE COUPLING RUBBER 8587315 REAR WHEEL SPINDLE AP8150436 LOW SELF-LOCKING NUT M10 2B002634 DAX NUT M10X1.25 AP8152324 Wheel spindle nut M25x1,5 AP81257305 radkranzhalter kplt. AP8121213 GASKET RING 38X55X7 AP8125732 SPRING DRIVE SPACER AP8121212 INSIDE CIRCLIP D55 AP8110081 BEARING 30X55X13 AP8110093 BEARING 6205-2RS1 25X52X15 AP8176101 INTERNAL SPACER AP8125838 GASKET RING 38X52X7 859754 CONNECTING LINK AP8125839 SNAP RING D52 AP8104728 TUBELESS TYRE VALVE 90° AP8121592 REAR WHEEL SPACER AP8152323 Washer 25,2x36x1 893639 PRIMARY DRIVE / CUSH DRIVE 874555 Screw 890960 PHONIC WHEEL ABS 85248R FRONT BRAKE DISC. GOLD 894505 Screw w/ flange M8x18 2B001932 SPACER 2B001909 PATTINO SCORRICATENA INFERIORE AP8150020 Washer 10,5x21x2* 2B002610 FLANGE 2R000270 KIT FLEXIBLE COUPLINGS+FLANGE
Saddle aprilia 85883200A1 DRIVER SADDLE AP8152302 Screw w/ flange M5x12 85884300A1 REAR SADDLE 89382400A1 REAR SADDLE 85884400A1 Belt AP8120177 Elastic AP8152279 Screw w/ flange M6x20 AP8150378 WASHER 6.4X18X2 894195 HEX KEY B043933 PAD B043941 PAD
SHOCK ABSORBER aprilia 2B001398 REAR SHOCK ABSORBER 2B002700 REAR SHOCK ABSORBER 858918 DOUBLE CONROD AP8110065 NEEDLE BEARING AP8110068 OIL SEAL D18X24X3 AP8146518 PISTON PIN L=36 AP8152412 HEX SOCKET SCREW M10X72 AP8121155 T BUSH AP8152301 Self-locking nut AP8146516 SINGLE CONROD COMP. AP81465164 SINGLE CONROD COMP. AP8152411 HEX SOCKET SCREW M10X59 AP8152413 SCREW W/FLANGE M10X61
Side fairing aprilia 858828 RH INTERNAL FAIRING 858829 LH INTERNAL FAIRING AP8144616 Rivet, female AP8144563 Rivet, male 2H000758000Z1 RH LAT.FAIRING 2H000759000Z1 LH LAT.FAIRING 2B001547 RH BAFFLE 2B001548 LH BAFFLE AP8120622 FRONT DUST COVER RING 896174 HEX SOCKET SCREW M5X12 AP8102375 CLIP M5
STEERING aprilia 2B001450 UPPER PLATE 2B001472 LOWER PLATE 2B001706 STEERING SHOCK ABSORBER AP8110077 AXIAL BALL BEARING AP8121207 STEERING SECURITY PLATE AP8123641 DUST COVER RING AP8123642 RING NUT AP8123643 RETURN RING NUT AP8163170 bevestigingsplaat van de bovenste plaat AP8152442 STEM PLUG WASHER AP8150236 HEX SOCKET SCREW M8X35 AP8152283 Screw w/ flange AP8150220 HEX SOCKET SCREW M6X30 AP8121718 HEADLIGHT BUSH AP8150540 Screw 893113 FRONT FORK LOWER CLOSING AP8152277 Screw w/ flange M6x12
SWING ARM aprilia 2B0012895 SWING ARM 858707 REAR SWING ARM PIN AP8110078 Cage à rouleaux 890002 BALL BEARING 61904-2RS1 858708 ADJUSTMENT BUSH 648707 SWING ARM RING NUT 858780 CHAIN GUIDE PLATE 858783 CHAIN GUARD AP8144048 O-RING 134 AP8144006 GASKET RING AP8121204 INSIDE CIRCLIP D37 AP8144005 GASKET RING AP8234020 CUP FOR SHOE 2B001920 CHAIN TENS.ADJUSTER SCREW AP8150334 NUT M8 AP8121075 T BUSH AP8150430 Low self-locking nut 858936 REAR INT.SW.ARM PIV.BUSH AP8125687 WHEEL PIN WASHER 648708 REAR WHEEL SPINDLE NUT AP8144443 LH CHAIN GUIDE PLATE AP8144444 RH CHAIN GUIDE PLATE 858781 CHAIN GUIDE PLATE AP8152302 Screw w/ flange M5x12 AP8152267 HEX SOCKET SCREW M5X12 AP8121570 INTERNAL SPACER AP8150503 Screw AP8148824 MAINTENANCE AP8110065 NEEDLE BEARING AP8110068 OIL SEAL D18X24X3 AP8150468 SCREW M6X40
Tank cover aprilia AP8150403 HEX SOCKET SCREW M6X45 AP8150536 SPECIAL WASHER B04454700EU COVER SERBATOIO AP8152339 Screw w/ flange M5x9 B044548 BUSH FIXING AP8101372 SILENT-BLOCK

Electric

Central electrical system aprilia CM264501 INJECTION CONTROL UNIT AP8150509 SELF-TAP SCREW 5X14 AP8150382 Washer 15x5,5X1,2 AP8220150 RUBBER SPACER 858882 MAINTENANCE B044414 ACCELERATOR POSITION SENSOR 854811 RUBBER SPACER 858883 SUPPORT BRACKET AP9100053 BUSH D.10-H.3.5 AP8144061 SILENT-BLOCK AP8150509 SELF-TAP SCREW 5X14 AP8150430 Low self-locking nut 893255 SPACER 890932 VARABLE DUCTS ECU AP8120405 RUBBER SPACER 2D000131 ENGINE WIRING 2D000246 SMARTPHONE INTERFACE CONTROL UNIT AP8117033 Adhesive sponge AP8144065 RUBBER SPACER AP8150179 Washer 6,6x18x1,6*
Front electrical system aprilia 2D000037 SECURITY SENSOR AP8152246 Screw w/ flange M6x16 B043488 VOLTAGE REGULATOR AP8150179 Washer 6,6x18x1,6* AP8152128 HEX SOCKET SCREW M6X30 AP8121075 T BUSH AP8152299 SELF-LOCKING NUT M6 890979 HORN AP8152285 SCREW W/FLANGE M8X16 AP8150376 Washer 8,5x15x0,8 AP8224462 relais 12v / 30a AP8220283 RUBBER SPACER 890760 INSTRUMENT SUPPORT 2D000061 MAIN WIRING HARNESS AP8152108 HEX SOCKET SCREW AP8150182 CURVED SPRING WASHER 2B002443 SQUARE NUT M6 2B002459 Socket support bracket 1B001591 FAIRLEAD 643277 SOCKET USB 1D002258 SOCKET USB
Instruments aprilia 2D000144 Instrumententafel 2D000343 Instrumententafel AP8150509 SELF-TAP SCREW 5X14 AP8150255 Washer 5x20x1,5 AP8220150 RUBBER SPACER 2B002001 RIGHT INSTRUMENT PANEL SUPPORT 2B001562 LEFT INSTRUMENT PANEL SUPPORT 890787 Cover 575249 Screw 845978 HOSE CLAMP AP8152329 Phillips screw, SWP M5x20 AP8102375 CLIP M5 AP8150500 HEX SOCKET SCREW M5X9 197551 Cover 898126 HOSE CLAMP AP8121728 T BUSH
Rear lights aprilia AP8127098 NUMBER-PLATE LIGHT 85256R NUMBER-PLATE LIGHT 894566 T BUSH 894945 RIGHT REAR TURN INDICATOR 894946 LEFT REAR TURN INDICATOR AP8152137 HEX SOCKET SCREW M6X20 AP8152299 SELF-LOCKING NUT M6 AP8150522 Screw 4,2x16 AP8112600 RUBBER SPACER AP8117258 VIBRATION-DAMPING RUBBER 2D000141 PLATE LIGHT WIRING 2B001590 TAILLIGHT AP8150420 SELF-TAPPING SCREW AP8220186 RUBBER SPACER AP8221036 Bushing 5,3x8x7,1 AP8152298 Screw w/ flange M5x16 858839 TAILLIGHT COVER
Starter / Electric starter aprilia B044495 STARTER MOTOR 85254R ELECTRIC STARTER GEAR Z=12/64 897434 FLANGED NUT M10X1 2A000468 JACKSHAFT CONTROL GEAR 857298 TAB 825431 Complete freewheel 1A008691 Complete freewheel 857290 ROLLER CAGE 30X35X17 235779 Washer 857288 "DENSO" FREEWHEEL GEAR Z=49 2A000469 BALANCE SHAFT 895316 Cap 2A000547 FIFTH WHEEL 2A000313 SPACER AP8152003 HEX SOCKET SCREW M6X40
Take a look at our all our parts for the Aprilia RSV4 1000 Racing Factory L E USA 2016. In addition to the original Aprilia parts, PartsRepublik has also selected the best maintenance parts for your Aprilia RSV4 1000 Racing Factory L E USA 2016. Please note, the image of the model may be wrong. Please let us know if this is the case. All of the items below will fit on the Aprilia RSV4 1000 Racing Factory L E USA 2016.

About PartsRepublik

Read all reviews (709)

Shipment from the Netherlands

Do you have a question? Ask it by WhatsApp!

Response within 24 hours!

Technical assistance via WhatsApp or e-mail!

Want to cancel your order? We will arrange it without any problems!

E-mail: info@partsrepublik.com

Useful for every mechanic or motorcycle enthusiast!